
0-0
420176-MMD-BRI-ALL-RP-Z-0001 Concept Design Report - BRI Option

Thames to Affinity Transfer
SRO

Technical Supporting Document A1b

Concept Design Report

Beckton Reuse Indirect Option



0-1
420176-MMD-BRI-ALL-RP-Z-0001 Concept Design Report - BRI Option

Notice
Position Statement

 This document has been produced as the part of the process set out by RAPID for the
development of the Strategic Resource Options (SROs).  This is a regulatory gated
process allowing there to be control and appropriate scrutiny on the activities that
are undertaken by the water companies to investigate and develop efficient
solutions on behalf of customers to meet future drought resilience challenges.

 This report forms part of suite of documents that make up the ‘Gate 2 submission.’
[...]
low and the building containing the plant which serves the screen can be built some
way back from the riverbank. One drawback of this type of intake is that a minimum
depth of water must be maintained above the screen to prevent vortex formation
and air entrainment. Most passive wedge wire screens are cylindrical in shape and
positioned clear of the riverbed, however half-cylinder versions are positioned on
the riverbed.

2.2.4 Design of connection and raw water pumping station

The concept design proposes that a new shaft is sunk at the elevated RWPS site; a
tunnel would then be driven to connect this shaft to a tunnel boring machine (TBM)
reception pit on east bank of the River Lee flood relief channel. The shaft depth is
expected to be approximately 9m below ground level at the RWPS.



2-8
420176-MMD-BRI-ALL-RP-Z-0001 Concept Design Report - BRI Option

The KGV reservoir is potentially within the zone of influence for ground movement
arising from the pipeline and intake construction. Design will need to ensure that
anticipated ground movement is well within the allowable limits, and a suitable
monitoring programme to detect actual movement against pre-agreed trigger levels
will need to be agreed well in advance with Thames Water.

The method of construction of the cross-connecting tunnel will depend on the
ground conditions identified during the geotechnical investigation.

The new shaft at the RWPS site will contain the low lift pumps, installed at a
sufficiently low level that there will always be a positive pressure on the suction side
of the pumps.

For the 50Ml/d ADO alternative, the raw water delivery to the WTW will be achieved
by installing four (three duty plus one standby) pumps. For the 100Ml/d ADO
alternative, the required flow rate will be achieved by installing six (five duty or assist,
plus one standby) pumps.

Surge vessels will be needed to ensure that transient pressures in the raw water
pumping main remain within acceptable limits. It is proposed to install four (three
duty plus one standby) vessels for the first alternative, or for the first phase of the
larger alternative, and to add a further vessel in the second phase of the larger
alternative.

2.2.5 Raw water pumped transfer main

The raw water will be conveyed along a 1.7km long buried pipeline to the new WTW.
For the 50Ml/d ADO alternative, the concept design is based on a DN900 ductile iron
pipeline, for the 100Ml/d ADO alternative a DN1200 ductile iron pipeline is proposed.

As mentioned in Section 2.1.2, there is scope for optimising the pipeline diameter
once the utilisation of the scheme, in conjunction with other drinking water sources,
is better understood. Selection of the most appropriate pipe material will need to be
left as late as possible in the procurement process as the relative price and
embedded carbon emissions of ductile iron, steel and other materials is volatile.

It is expected that the raw water transfer main will be laid entirely in open-cut trench.

2.2.6 WTW site selection

The indicative location in Sewardstone for the new WTW, which has been adopted
as the working solution for Gate 2 development, was identified through a thorough
review of several potential sites and was found to be the best match to the technical,
environmental, community and planning criteria considered. The indicative site is an
existing brownfield site, thus reducing the impact of constructing within the
greenbelt. It also benefits from lower-risk ground conditions and a shorter raw water
pipeline than other options. The identification and review process is described in
Technical Supporting Document A5, the Options Refinement Report.



2-9
420176-MMD-BRI-ALL-RP-Z-0001 Concept Design Report - BRI Option

The site is of sufficient size to accommodate the necessary treatment units and
supporting buildings and infrastructure, including power supply, chemical storage
and sustainable surface water drainage. There is also space for the necessary sludge
treatment and storage, six hours of drinking water storage and the high lift pumping
station.

The closest adequately sized watercourse to the site is the River Lee.  It is considered
that it will be possible to negotiate a consent for emergency discharges into this
watercourse provided that adequate provision is made to guarantee that;

● discharges will be treated to a suitable standard as agreed with the regulatory
authority and

● discharge flow will be less than the agreed maximum rate, so as not to cause any
adverse impacts to the receiving water body.

2.2.7 Pipeline corridor selection

The Gate 2 working solution for the drinking water transfer main corridor is shown
in Figure 1.1. The pipeline corridor will be routed alongside of the M25, crossing the
M25 in the vicinity of Cuffley. The corridor then passes around Cuffley before
heading northwest, north of Northaw Great Wood crossing the Great Northern line
railway to the existing SR. From the SR the corridor passes through open countryside
crossing the East Coast main line railway to the existing booster pumping station in
the vicinity of North Mymms.

There are several major crossings along the route of the drinking water pipelines
including the M25 motorway, four railway lines and three major watercourses within
the Lee Valley. However, the main technical challenge to constructing the selected
pipeline route is that it passes through the dense urban area of Enfield.

The working solution corridor was determined through a process of identifying a
series of small segments and assessing them against a schedule of technical,
environmental, community and planning criteria. The selected chain of segments
which constitutes the working solution at Gate 2 is the corridor which best matches
the criteria across all disciplines.

The main challenge for selecting the pipeline corridor was identifying the best place
to cross the Lee Valley railway lines and Hackney Downs & Cheshunt railway line. In
practice there is only one viable alternative for each railway line, within a reasonable
search radius of the shortest direct route. Other alternatives would involve
considerably more disruption to the public.

The identification process is described in Technical Supporting Document A5, the
Options Refinement Report. The final choice of pipeline corridor for the option will
be subject to further appraisal, environmental survey and consultation. The working
solution documented within this CDR is not a fixed and final solution, as noted in
paragraph 1.9 above.



2-10
420176-MMD-BRI-ALL-RP-Z-0001 Concept Design Report - BRI Option

2.2.8 Drinking water quality and process design

The proposed process for the WTW has been determined through a review of the
risks associated with the key water quality parameters associated with the raw water
source, the downstream distribution network, and ultimately the product delivered
to customers. Essentially, the approach, which has been outlined by the ACWG,
identifies the “Limiting hazards” and then determines the most appropriate means
of reducing that hazard to below the level required by Affinity and Thames Water’s
standards.

The drinking water risk assessment process is described fully in Technical Support
Document Cb; Drinking Water Risk Assessment Report - Beckton Reuse Indirect
Option.

Further raw water quality monitoring is being undertaken in the River Lee flood relief
channel just upstream of the proposed abstraction location, to increase the
confidence in the available data set upon which the risk assessment is based.

UV treatment in conjunction with a conventional water treatment process is
proposed. The process consists of clarification, rapid gravity filtration (RGF), ozone
conditioning, granular activated carbon (GAC) filtration, ultraviolet (UV) and
chlorination to provide residual disinfection as shown in Table 2.3. Inactivation of
cryptosporidium has been considered in the BRI treatment design as a direct surface
water abstraction to WTW will not provide an opportunity for attenuation of
cryptosporidium before treatment; UV treatment shall provide the cryptosporidium
removal.

Table 2.3 Proposed treatment processes
Process Details

Pre-ozonation For treatment of pesticides, to control the formation of
trihalomethanes and to control taste and odour. Additionally, to
aid in downstream coagulation.

Clarification Consisting of coagulation, flocculation, and settlement. This
process helps to remove colloidal material from water and
reduce its turbidity, reducing the number of microorganisms and
other organic matter passing to downstream treatment
processes.

RGF For removal of residual floc and residual turbidity,

Ozonation For treatment of pesticides, to control the formation of
trihalomethanes and to control taste and odour. Additionally, to
aid effectiveness of downstream GAC filters.

GAC For the removal of pesticides, taste and odour forming
components and colour.

Disinfection Via UV and chlorination for pathogen kill.

Clarifier sludge, as well as RGF and GAC dirty backwash water, will go into a
wastewater system, which will consist of a wastewater holding tank, sludge



2-11
420176-MMD-BRI-ALL-RP-Z-0001 Concept Design Report - BRI Option

thickening and sludge centrifuge.

Supernatant from the wastewater system will be recycled through to the head of the
works. The supernatant will be internally recycled at up to 10% of the works flow. If
for any reason there is a raw water quality event that causes it to be high risk, and it
has not been possible to obtain an emergency discharge consent to the local
watercourse, then an arrangement will need to be made with Thames Water to
discharge it to a sewer as trade effluent.

It is anticipated that the sludge cake will be taken off site by road, to a licenced waste
disposal facility.

2.2.9 Civil design of BRI-WTW and BRI-HLPS

The main civil structures which will be required for the WTW are as follows:

 clarifiers

 RGF including clean washwater holding tanks

 interstage pumping station

 ozonation chamber

 GAC filters including clean washwater holding tanks

 UV reactor

 chlorine contact tank

 treated water storage tanks

 high lift pumping station building

 sludge and dirty washwater holding tanks

 sludge thickeners

 thickened sludge holding tank

 sludge dewatering building

 sludge cake storage and sludge truck loading facility

 supernatant holding tank and supernatant return pumping station

 chemical storage and dosing building (including sodium hypochlorite for
chlorination)

 ozone generator including liquid oxygen storage

 step-down transformer and ring main unit bases and compounds.

 administration and control building

 site pipework

 service water and wash-down ring main



2-12
420176-MMD-BRI-ALL-RP-Z-0001 Concept Design Report - BRI Option

 electrical duct network

 surface water drainage including detention lagoon

 chemical interceptor tanks

 foul drainage

 emergency overflow and discharge pipework including attenuation storage (if
required) and conditioning facility

 site access roads, car park, paths and security fencing

 hard and soft landscaping

The ACWG guidance on design requires a high quality of design for the WTW
structures. If the indicative site is selected, then it is expected that the architectural
treatment of the plant will be of particular interest to nearby residents. A high quality
of architectural finish does not necessarily mean a large increase in cost, but value
for money will need to be demonstrated by Affinity Water, especially where there
are no sensitive receptors to visual impact.

2.2.10 Mechanical, Electrical, Instrumentation, Control and Automation (MEICA) design of
BRI-WTW and BRI-HLPS

The main MEICA elements of the WTW are as follows:

 ozone generator

 pre-ozone static mixer

 clarifier mixers and scrapers

 RGF / GAC air scour blowers

 RGF backwash pumps

 interstage pumps with variable speed drives (for 50Ml/d ADO 2 duty +1 standby,
for 100Ml/d ADO 4 duty + 1 standby)

 GAC backwash pumps

 UV reactor

 high lift pumps with variable speed drives (for 50Ml/d ADO 2 duty +1 standby, for
100Ml/d ADO 4 duty + 1 standby) and electric overhead travelling crane

 surge vessels and associated compressors (for 50Ml/d ADO 2 duty +1 standby, for
100Ml/d ADO 3 duty + 1 standby)

● sludge processing equipment including pumps, sludge thickeners, scrapers,
centrifuges and sludge handling

 chemical storage, fill point, preparation and dosing plant. In particular:

- Ozone generation equipment including liquid oxygen storage, ozone
generators, vaporisers, refrigeration, dosing pumps and destructors.



2-13
420176-MMD-BRI-ALL-RP-Z-0001 Concept Design Report - BRI Option

 motorised valves for isolation and modulating flow, and other process control
devices

 incoming Distribution Network Operator (DNO) supply switchgear and metering
– twin feeds 1 duty + 1 standby

 Motor Control Centre (MCC) feeding high lift pumps via variable speed drive units

 Ring main feeding three ring main units (RMUs) each equipped with a step down
transformer feeding the following MCCs:

-  RMU1

 sludge treatment centre

- RMU2

 clarifiers

 RGF

 ozone generator

- RMU3

 interstage pumps / GAC

 high lift pumping station ancillary equipment

 heating, ventilation and air conditioning

 internal and external building services and lighting

 supervisory control and data acquisition (SCADA) system communicating with
distributed control in each MCC

 plant instrumentation including water quality, level and flow monitoring

 communication, telemetry and security systems

The Gate 2 concept design proposes dual electrical power feeds in lieu of a single
feed with on-site standby generation. This avoids the operating costs and security
risks associated with maintaining the generator units, purchasing and storing fuel,
and managing unused, aging fuel. On the downside it means that Thames and Affinity
Water cannot take advantage of the commercial benefits of on-site standby
generators such as triad avoidance and spinning reserve.

Initial enquiries are being made with UK Power Networks, the DNO for the
Sewardstone area, to establish the extent of network reinforcement that will be
required to provide the dual supplies proposed.

The duty point of the high lift pumps proposed in the concept design requires 630kW
motors. These are supplied at 11kV as would normally be the case for motors of this
rating. However, Affinity Water prefer equipment to be supplied at 400V which does
not require the attendance of HV qualified technicians. It would be possible to
specify that the motors are designed to operate on 400V, or a larger number of
smaller pumps could be provided, but there would be an associated capital cost



2-14
420176-MMD-BRI-ALL-RP-Z-0001 Concept Design Report - BRI Option

penalty.

2.2.11 Drinking water transfer main

The drinking water produced by the WTW will be conveyed along a 19km long buried
pumped pipeline to the existing SR in the vicinity of Brookmans Park, then along a
4km long buried gravity pipeline to an existing booster pumping station in the vicinity
of North Mymms. The pipeline corridor is described in Section 2.2.7. For the 50Ml/d
ADO alternative, the concept design for the pumped transfer main is based on a
DN800 cement lined ductile iron (DICL) pipeline; for the 100Ml/d ADO alternative a
DN1100 DICL pipeline is proposed. The gravity pipeline from the existing SR to the
existing PS is based on a DN800 DICL pipeline for both alternatives.

It is expected that the drinking water transfer main will be laid primarily in open-cut
trench, micro tunnelling would likely be utilised at some of the more significant
crossings.

As with the raw water pipeline there is scope for optimising the pipeline diameter
once the strategy for use of the scheme in conjunction with other drinking water
sources is further developed. Similarly, selection of the most appropriate pipe
material will need to be left as late as possible in the procurement process as the